
GANATCHIO GARDENS INC.

Official Plan and Zoning By-Law Amendments
Odour Impact Assessment

Windsor, Ontario

March 2023 – 21-1691



Table of Contents i

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

Table of Contents

1.0 Introduc on 1

1.1 Subject Lands and Surrounding Area ................................................................................1

2.0 Applicable Guidelines and Land Use Policies 2

2.1 MECP D-Series Guidelines.................................................................................................2

2.2 City of Windsor Official Plan .............................................................................................3
[...]
The Proposed Development’s property line is approximately 230 m east of the existing LRPCP property
boundary. The LRPCP serves the eastern portion of the City of Windsor (the City) and surrounding
municipality of Tecumseh, with a current design capacity of 72,800 m3/day. Based on conversations with
the City, there is the potential for the LRPCP to expand to double its current capacity in a time span of
10 years or greater, with operations expected to expand to the currently vacant lands on the eastern
portion of the LRPCP lands.

The subject site and surrounding area is shown in Figure 1 of the Figures section.

The Proposed Development consists of a 17-storey residential towers above a 1-storey above-ground
indoor parking garage in the southwest quadrant of the property and seven 3-storey townhouse blocks
along the north and east portions of the property. The Proposed Development lands are currently
vacant and are zoned as HRD2.1: Residential District (Medium Density Housing) with a holding zone
provision, under the City of Windsor’s Zoning By-law 8600. The holding provision represents a hold on
the issuance of a building permit until specific development preconditions have been satisfied. The site
plan and architectural drawings of the proposed development are provided in Appendix A. The Land Use
Zoning Designation Plan for the Proposed Development and surrounding area is provided in Appendix B.



2.0    Applicable Guidelines and Land Use Policies 2

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

2.0 Applicable Guidelines and Land Use Policies
The Ministry of Environment, Conservation and Park’s (MECP’s) D-Series of Guidelines and the City of
Windsor’s Official Plan were considered in this Odour Impact Assessment and are discussed in detail
below.

2.1 MECP D-Series Guidelines
The intent of the MECP’s D-Series of Guidelines is to minimize or prevent, through the use of buffers and
separation of uses, the encroachment of incompatible land uses.

The MECP’s Guideline D-2 Compatibility between Sewage Treatment and Sensitive Land Use (Guideline
D-2) provides minimum and recommended separation distances to mitigate the effects of odours and
noise emitted from a sewage treatment plant on sensitive land uses, based on the design capacity of a
plant. A separation distance less than the recommended separation distance may be permitted, which is
referred to as the minimum separation distance. However, as per Guideline D-2, implementation of a
minimum separation distance requires that a study be prepared by a qualified professional showing the
feasibility of the distance based on:

 The applica on of noise reduc on equipment to any poten al noise source(s);
 The degree and type of odour mi ga on applied to the facility, and;
 Other contaminants of concern (i.e. aerosols) which may need to be addressed.

With respect to the D-Series of Guidelines, sensitive receptors include: residences, senior-citizen homes,
schools, day care facilities, hospitals, and churches or similar institutional uses, as well as recreation
areas deemed by the planning authority to be sensitive.

A summary of the Guideline D-2 separation distances is provided in Table 1.



2.0    Applicable Guidelines and Land Use Policies 3

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

Table 1: Guideline D-2 Minimum and Recommended Separa on Distances for Sewage Treatment 
Plants

Plant Capacity (m3/day) Minimum Separation Distance
(m)

Recommended Separation Distance
(m)

≤500 <100 may be permitted based on
noise reduction equipment and
odour mitigation applied to the

plant

100

>500 to < 25,000 100 150
>25,000 Plant will be dealt with on an individual basis. A separation distance of greater

than 150 m may be required. The determination of the required distance will
depend on the type of noise sources (for example generators, blowers, etc.) and
the type of noise/odour control measures being applied.

Guideline D-2 is intended for normal plant operations and is not appropriate for dealing with the effects
of major treatment plant upsets due to overloading or equipment breakdown. Guideline D-2 also
indicates that when measuring separation distances, the separation distances will be measured from the
periphery of the noise/odour-producing source-structure, to the property/lot line of the sensitive land
use.

The Proposed Development property line is located approximately 255m from the nearest odour source
at the proposed future-expansion to the LRPCP. Based on Guideline D-2 and the current and future
design capacity of the LRPCP, a site-specific assessment of predicted odour impacts is required to
demonstrate compatibility between the Proposed Development and LRPCP (including future expansion).

2.2 City of Windsor Official Plan
The City of Windsor’s Official Plan provides a planning framework which sets out policies and land use
designations for the City and directs compatible development to appropriate locations within existing
and future neighbourhoods.

Section 5.4.10.3 of the City’s Official Plan states:
Council shall prohibit residential, commercial, mixed use and institutional development within 300
metres of a Pollution Control Plant. The 300 metre distance shall be measured from the property line of
the Pollution Control Plant to the property line of the proposed development.

Given that there are existing residences located less than 300 m from the Little River Pollution Control
Plant, an odour impact assessment is required to assess the appropriateness of the 230 m separation
distance between the LRPCP property line and the Proposed Development.



3.0    Little River Pollution Control Plant 4

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

3.0 Li le River Pollu on Control Plant
A scenario based on existing operations at the LRPCP (“Existing Scenario”) and a scenario based on a
potential future LRPCP expansion (“Future Scenario”) were considered in the Odour Impact Assessment.
The operations forming the basis of these scenarios are outlined below.

3.1 Exis ng Opera ons
The LRPCP is located at 9400 Little River Road in Windsor, Ontario. The LRPCP operates under the
Municipal Sewage Works Amended Environmental Compliance Approval (ECA) Number 4681-BT3L39
with a rated design capacity of 72,800 m3/day. Appendix C provides the LRPCP’s most recent ECA. The
LRPCP property line extends approximately 280 m east of the existing plant infrastructure. The land
between the existing plant and the LRPCP’s eastern property line is currently vacant.

Based on ECA Number 4681-BT3L39, a summary of the existing processes at the LRPCP is as follows:

 Leachate Unloading Facility
 Influent Sewers
 Preliminary Treatment System including:

o Inlet chamber and screening channels
o Raw sewage pumping sta on
o Grit removal via separators

 Flow Distribu on/Aerated Chamber
 Storm Overflow Chamber
 Primary, secondary, and disinfec on processes which take place in parallel processes in two on-site 

plants (Plant 1 and Plant 2). Plant 1 and Plant 2 each consist of the following:
o A Primary Treatment System, including primary clarifiers, sludge collec on mechanisms, and 

scum removal systems
o Secondary Treatment System including aera on tanks (biological treatment), secondary 

sedimenta on (final se ling) tanks, and ac vated sludge pump well
o Disinfec on System
o Effluent Water System

 Support processes including:
o Supplementary Treatment System for Phosphorus Removal 
o Sludge Management System including sludge dewatering using solid bowl centrifuges and truck 

loading of sludge to be hauled off-site
o Sludge Condi on System

The Existing Scenario applied in this assessment was developed based on a selection of the operations
described above and is described in further detail in Section 4.0.



3.0    Little River Pollution Control Plant 5

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

The City confirmed to Dillon that the LRPCP currently receives 10-15 odour complaints per year, with a
majority of complaints from the residences located west of the LRPCP.

3.2 Future Expansion Scenario
The LRPCP currently has a rated design capacity of 72,800 m3/day. Based on conversations with the City,
there is the potential for the LRPCP to expand to double its current capacity in a time span of 10 years or
greater. A site plan illustrating a potential future expansion layout (Future Layout), dated December 21,
1994, was provided by the City. The City confirmed to Dillon that the Future Layout is conceptual and
was developed for protection of property. Therefore, treatment options other than those included at
the existing LRPCP may be selected for the expansion design. As per the Future Layout, new operational
buildings and equipment would be located on the east side of the LRPCP property which is currently
vacant. A copy of the Future Layout is provided in Appendix D.

For the purposes of this assessment, future operations at LRPCP were assumed to include existing
operations as described in the ECA as well as the processes and equipment identified in the Future
Layout.

The Future Layout doubles the number of primary clarifiers and aeration tanks that are existing at the
LRPCP, resulting in a total of twelve primary clarifiers and twenty aeration tanks. The Future Layout, as
presented in Appendix D, shows four final settling tanks, however, based on conversations with the City,
there is the potential that the expansion would include six new final settling tanks.

The Future Layout also includes a new Pumping and Grit Removal Building, Sludge Dewatering Building
and Effluent Filter Building. Although not included in the Future Layout, as per conversations with the
City, a Screening Building and open grit tanks would be expected in the future expansion. The future
Screening Building would likely be located adjacent to the future Flow Equalization Chamber which in
turn would be adjacent to the future Grit Removal Building. The future grit tanks would be in the vicinity
of the future Grit Removal Building. Given that there are two “Possible Future Flow Equalization Basin”
locations identified in the Future Layout, the future Screening Building was assumed to be located
between the north “Possible Future Flow Equalization Basin” and the future Grit Removal Building. This
location is considered worst-case with respect to the Proposed Development, due to a closer proximity
when compared to a more southern location.

The location of existing and proposed sources included in the assessment are shown in Figure 2.



4.0    Assessment of Odour Impacts 6

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

4.0 Assessment of Odour Impacts
Using the LRPCP’s current rated capacity of 72,800 m3/day or expected future rated capacity of
145,600 m3/day, the plant is classified under the largest capacity class per Guideline D-2. Therefore a
separation distance of greater than 150 m may be required between the LRPCP and sensitive land uses,
which is to be defined by a site-specific study. As per the City’s Official Plan, a minimum separation
distance of 300 m between the LRPCP and Proposed Development property line is required, with
consideration for shorter distances being given subject to technical justification. In order to assess the
appropriateness of the proposed separation distance, a comparative air dispersion modelling
assessment of impacts from the LRPCP at the existing sensitive receptors and Proposed Development
was performed.

4.1 Odour Assessment Approach
While there are many regulated air contaminants in Ontario, odours are considered a nuisance impact
and are subjective in nature. To describe the nuisance potential of an odour, five factors (commonly
referred to as “FIDOL”) are generally considered:

 Frequency – the number of mes an odour is detected during a specific me period;
 Intensity – a person’s percep on of the concentra on or strength of the odour;
 Dura on – the length of me in which the odour remains detectable;
 Offensiveness or hedonic tone of the odour – how pleasant or unpleasant is the odour; and
 Loca on of the odour.

Odour sources containing a mixture of compounds (e.g., wastewater treatment operations) are typically
characterized based on odour units. An odour unit (OU) is defined as a limit where 50 percent of the
population would detect, but not identify, an odourous compound.

Air dispersion modelling was used to assess the frequency and intensity of potential odour impacts from
the LRPCP at identified sensitive receptors, keeping with industry best practices. Odour source types in
the model include point sources (such as a stack or vent) and volume sources (such as an open tank). For
odour dispersion modelling, development of emission rates in units of odour units per second (OU/s) is
often completed based on source testing, manufacturer’s data, emission factors, and/or engineering
calculations. The emission rates are used as inputs to the dispersion model, as well as source
parameters including release height and exhaust flow rate. The model predicts maximum
concentrations at specified receptors, and for the purposes of an odour assessment, impacts are
presented in the form of odour units per volume (OU/m3). Based on general MECP guidance, predicted
odour concentrations at sensitive receptors are typically compared against a threshold of 1 OU/m3 for a
10-minute averaging period, 99.5% of the time (i.e. an exceedance of the 1 OU/m3 threshold is allowable
0.5% of the time).



4.0    Assessment of Odour Impacts 7

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

4.2 Dispersion Modelling
Version 19191 of U.S. EPA’s AERMOD was used to perform the air dispersion modelling. AERMOD is a
steady-state plume model which considers source parameters, emission rates, terrain, meteorology, and
building effects to predict concentrations at specified receptors. Where applicable, modelling was
performed in accordance with the MECP technical bulletin entitled “Methodology for Modelling
Assessments with 10 Minute Average Standards and Guidelines under O. Reg. 419/05”, dated September
2016 (Technical Bulletin) and the MECP publication “Air Dispersion Modelling Guideline for Ontario”,
dated February 2017 (ADMGO).

The modelling assessment was completed based on a threshold of 1 OU/m3 for a 10-minute averaging
period, 99.5% of the time at any sensitive receptor, as per MECP guidance. As AERMOD cannot model
averaging periods less than 1 hour, the MEPC conversion factor of 1.65 was used to convert the resulting
1-hour predicted concentrations to a 10-minute averaging period.

4.3 Development of Odour Emission Rates
Emissions data for odour generating sources at the LRPCP is not currently available. Therefore, odour
source testing data from the Georgetown Wastewater Treatment Plant (Georgetown WWTP), a
comparative facility with respect to preliminary, primary and secondary treatment systems, was applied
with permission from the Georgetown WWTP. For sources where data was not available from the
Georgetown WWTP, odour unit and emission rate reference data from published sources was used.
Surrogate data was refined based on the existing and future design of the LRPCP.

A summary of the sources used for the development of LRPCP odour emission rates is as follows:
[...]
Development (230 m setback) and at a 300 m setback between the LRPCP property line and the
Proposed Development. In both the Existing and Future Expansion Scenarios, the Proposed
Development is predicted to experience odours which are lower in strength and less frequent than
those predicted at existing residential receptors on Riverdale Ave. Receptors located 300 m from the
LRPCP, which would satisfy the City’s separation distance, are predicted to experience odours with a
strength approximately 94-95% of those predicted at the Proposed Development, in both the Existing
and Future Scenarios. For both scenarios, exceedances of the 1 OU/m3 threshold are predicted to occur
at approximately the same frequency (approximately 4% of the time in the Existing Scenario and 18% in
the Future Expansion Scenario) at the Proposed Development and 300 m separation distance.

The LRPCP currently receives 10-15 odours complaints per year, with a majority of complaints from the
residences located west of the LRPCP. The dispersion modelling assessment completed shows that
detectable odours are predicted at the proposed development, at a magnitude and frequency lower
than what is predicted to currently occur at existing residential receptors. With the introduction of new
receptors at the Proposed Development in the currently proposed location, an increase in overall odour
complaints is expected. However, based on the comparative modelling completed, the magnitude and
frequency of impacts predicted at the Proposed Development are expected to be less than those at
existing residences.



6.0    Discussion and Conclusions 11

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments - Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte Street East
Windsor, Ontario
March 2023 – 21-1691

In order to reduce the potential for complaints at the Proposed Development, the following mitigation
measures are recommended:

 Design for centralized HVAC systems allowing the ability to posi vely pressurize the building to 
reduce the amount of ambient air leaking into individual units;

 Provision of air condi oning in all residen al units and indoor amenity spaces to allow for windows 
to be closed to reduce odours;

 Locate fresh air intakes in areas of least impact, facing away from the LRPCP, or behind a significant 
intervening building or structure; and,

 While not an odour control, a vegeta ve buffer along the western property line of the Proposed 
Development is recommended to reduce the frequency of complaints by reducing the line-of-sight 
to the odour sources.

In summary, the Proposed Development is predicted to experience occasional odours due to the
operations at the existing and expanded Little River Pollution Control Plant. Based on analysis comparing
the Proposed Development to existing residential receptors on Riverdale Ave, the Proposed
Development is expected to experience odours which are lower in strength and less frequent. As a
result, the Proposed Development is expected to be comparable or improved than existing receptors
when considering odours from the Little River Pollution Control Plant. The odour impact assessment
completed based on a 300 m separation distance from the LRPCP, which would satisfy the City’s Official
Plan, indicates that the strength and frequency of impacts at these receptors are predicted to be
approximately equivalent compared to the Proposed Development at a 230 m separation distance from
the LRPCP property line.



Figures – 1

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments -
Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte
Street East
Windsor, Ontario
March 2023 – 21-1691

Figures



Figure 1

Project # 21-1691

March 2022

Proposed Development and Little River Pollution
Control Plant

Wyandotte St and Florence Ave Proposed Development
Windsor, Ontario



Project # 21-1691

January 2022

Figure 2 Existing and Future LRPCP Source Locations

Wyandotte St and Florence Ave Proposed Development
Windsor, Ontario



Figure 3

Project # 21-1691

March 2022

Sensitive Receptor Locations

Wyandotte St and Florence Ave Proposed Development
Windsor, Ontario



Figure 4

Project # 21-1691

January 2022

Wind Rose Plot

Wyandotte St and Florence Ave Proposed Development
Windsor, Ontario

3 km Radius



A – 1

Appendix A

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments -
Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte
Street East
Windsor, Ontario
March 2023 – 21-1691

A Site Plan and Architectural Drawings





























B – 1

Appendix B

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments -
Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte
Street East
Windsor, Ontario
March 2023 – 21-1691

B Land Use Zoning Designa on Plan





C – 1

Appendix C

Ganatchio Gardens Inc.
Official Plan and Zoning By-Law Amendments -
Odour Impact Assessment
Southwest Corner of Florence Avenue & Wyandotte
Street East
Windsor, Ontario
March 2023 – 21-1691

C Municipal Sewage Works ECA Number 4681-
BT3L39



Content Copy Of Original 
Ministry of the Environment, Conservation and Parks

Ministère de l’Environnement, de la Protection de la nature et des Parcs

AMENDED ENVIRONMENTAL COMPLIANCE APPROVAL
NUMBER 4681-BT3L39

Issue Date: January 29, 2021

The Corporation of the City of Windsor
4155 Ojibway Pky
Windsor, Ontario
N9A 6S1

Site Location:Little River Pollution Control Plant
9400 Little River Road
City of Windsor, County Of Essex

You have applied under section 20.2 of Part II.1 of the Environmental Protection Act , 
R.S.O. 1990, c. E. 19 (Environmental Protection Act) for approval of:

usage and operation of existing municipal sewage works, for the treatment of sanitary 
sewage and disposal of effluent to Little River via a Sewage Treatment Plant (Little 
River Wastewater Treatment Plant) and Final Effluent disposal facilities as follows:

Classification of Collection System:  Separate Sanitary Sewer System

Classification of Sewage Treatment Plant: Secondary

Design Capacity of Sewage Treatment Plant

Design Capacity with All Treatment 
Trains in Operation

Existing Works

Rated Capacity 72,800 m3/d
Influent and Imported Sewage

Receiving Location Types  
In Collection System Sanitary Sewage
At Sewage Treatment Plant Leachate
Existing Works:

Little River Wastewater Treatment Plant (WWTP)

Leachate Unloading Facility

one (1) storage tank with a total effective storage volume of 734 m3, designed to 
receive up to 210 m3/d of leachate from Landfill #3 and Essex-Windsor Regional 
Landfill;

•



one (1) submersible pump rated at 2.31 L/s at a total dynamic head (TDH) of 10 
m, discharging to the inlet chamber;

•

one (1) leachate metering gravity drain line;•

Influent Sewers

one (1) 1,500 mm diameter sanitary sewer and one (1) 900 mm diameter sanitary 
sewer to the Preliminary Treatment System;

•

Preliminary Treatment System

inlet chamber and screening
a 13.4 m x 6.4 m inlet chamber consisting of two (2) screen channels, each 
equipped with an automatically cleaned bar screen with 19 mm clear 
openings, inlet and outlet isolating sluice gates;

•

a 1,800 mm diameter sewer to the raw sewage pumping station;•

•

Raw Sewage Pumping Station
a 16.9 m x 2.21 m with 8.4 m depth wet well;•

one (1) vertical centrifugal pump (RSP#1) rated at 56.4 m3/min. at a TDH of 
16.2 m, equipped with variable speed drive;

•

one (1) vertical centrifugal pump (RSP#2) rated at 59.0 m3/min. at a TDH of 
16.6 m, equipped with constant speed drive;

•

one (1) vertical centrifugal pump (RSP#3) rated at 59.0 m3/min. at a TDH of 
16.6 m, equipped with variable speed drive;

•

one (1) vertical centrifugal pump (RSP#4) rated at 60.9 m3/min. at a TDH of 
17.1 m, equipped with constant speed drive;

•

two (2) 600 mm diameter forcemains on easements from Raw Sewage 
Pumping Station to inlet feed channels at the Grit Removal Facility;

•

•

Grit Removal
two (2) 7.92  x 7.92 m grit separators equipped with mechanical grit removal 
mechanism and reciprocating rake type grit clarifier;

•

two (2) 1.22 m x 3.05 m deep channels to the Flow Distribution Chamber and 
overflow through storm overflow weirs and sluice gates via a 1070 mm 
diameter overflow pipe to the Storm Overflow Chamber;

•

•

Flow Distribution/Areated Chamber



one (1) 7.92 m x 7.92 m with nominal depth of 5.69 m flow distribution/aerated 
chamber located downstream of the Storm Overflow Chamber and Influent Flow 
Measurement Facility, equipped with six (6) downward opening weir type outlet 
side gates and discharging to the primary clarifiers of Plant #1 and Plant #2 and 
two (2) by-pass gates, electric motor operators, handwheel operators;

•

Storm Overflow Chamber

one (1) storm overflow chamber to the overflow disinfection system;•

Influent Flow Measurement and Sampling Point

flow measurement device at the two (2) 1.22 m x 3.05 m deep channels;•

automatic composite sampler at the Raw Sewage Pumping Station;•

Plant 1

Primary Treatment System

four (4) 24.4 m diameter by 2.74 m side water depth (SWD), centre 
feed type primary clarifiers (PSTs #1 to #4), each equipped with 
sludge storage and thickening compartment, each having a hydraulic 
capacity of 9,092 m3/d, discharging to aeration tanks;

•

sludge collection mechanisms and scum removal systems;•

two (2) sludge and scum pumps for PST #1 and PST #2, each with a 
maximum capacity of 750 L/min;

•

two (2) sludge and scum pumps for PST #3 and PST #4, with a 
maximum capacity of 750 L/min and a maximum capacity of 662 
L/min;

•

one (1) washwater pump with a capacity of 1,893 L/min at a TDH of 70 
m;

•

Secondary Treatment Systems

Biological Treatment
four (4) 37.5 m x 9.1 m x 3.9 m SWD aeration tanks, each 
equipped with fine bubble aeration system and divided into four 

•
•



(4) 9.1 m square compartments by a baffle wall, discharging to 
the secondary settling tanks, discharging to the secondary 
settling tanks;

anoxic selector zones in first stage AT #1, AT #3 and AT #4;•

900 mm diameter interconnection to aeration tanks in Plant 2;•

four (4) multistage centrifugal air blowers rated at 2,975 m3/h at 
49 kPa and 3,600 rpm;

•

Secondary Sedimentation
four (4) 24.4 m diameter with 2.74 m SWD, centre feed type 
secondary settling tanks (FSTs #1 to #4) with sludge collection 
mechanisms and scum removal system, discharging to an 
effluent disinfection system;

•

one (1) 5.7 m x 2.59 m x 3.15 m activated sludge pump well;•

two (2) variable speed vertical centrifugal return activated sludge 
pumps (RAS #6 and RAS #7), each rated at 13.2 m3/min at a 
TDH of 10.7 m and 1,200 rpm;

•

one (1) constant speed return activated sludge pump (RAS #5) 
rated at 15.1 m3/min at a TDH of 10.7 m and 870 rpm;

•

•

Effluent Aeration System

an aeration chamber with fine bubble are diffusers, two (2) centrifugal 
type are blowers with a rated capacity of 470 m3/h at 4,75 psi gauge 
pressure, discharging to the disinfection system;

•

Disinfection System

two (2) 1.46 m wide channels each equipped with 352 ultraviolet 
germicidal lamps to disinfect effluent serving FSTs #1 to #4, 
discharging to final effluent disposal facility;

•

Final Effluent Flow Measurement and Sampling Point



flow measurement device installed in the outlet channel, for measuring 
Plant 1 flow;

•

automatic composite sampler at outlet of disinfection channel;•

Final Effluent Disposal Facilities

one (1) 0.94 m wide x 1.575 m deep outlet channel, discharging to an 
elliptical underground pipe;

•

0.96 m x 1.52 m elliptical underground pipe connected to the outfall 
chamber (outfall No. 1) discharging to the Little River;

•

Effluent Water System

one (1) effluent water system with two (2) centrifugal pumps, each 
rated at 11.4 L/s at a TDH of 47 m, a hydropneumatic pressure tank, 
sourcing effluent water from the contact chamber;

•

a back-up connection to the municipal water supply;•

Plant 2

Primary Treatment System

two (2) 30.5 m diameter with 3.35 m SWD, centre feed type primary 
clarifiers (PSTs #5 and #6), each equipped with sludge storage and 
thickening compartment, each having a hydraulic capacity of 18,184 m
3/d, discharging to the aeration tanks;

•

sludge collection mechanisms and scum removal systems;•

two (2) sludge and scum pumps for PST #5 and PST #6, each with a 
maximum capacity of 908 L/min;

•

one (1) washwater pump with a capacity of 1,893 L/min at a TDH of 70 
m;

•

Secondary Treatment Systems



Biological Treatment
six (6) 30.5 m x 7.6 m with an average liquid depth of 6.04 m 
aeration tanks (ATs #9 to #14), each equipped with fine bubble 
air diffusers and divided into two (2) 7.6 m square compartments 
and one (1) 14.7 m x 7.6 m compartment by a baffle walls;

•

anoxic selector zones in first stage AT#10, AT#11 and AT#14;•

900 mm diameter interconnection to aeration tanks in Plant 1;•

three (3) multistage centrifugal air blowers rated at 3,960 m3/h at 
61 kPa and 3,600 rpm;

•

•

Secondary Sedimentation
two (2) 37.4 m diameter with 4.01 m SWD, centre feed type 
secondary settling tanks (FSTs #5 and #6) with sludge collection 
mechanisms and scum removal system, discharging to the 
disinfection system;

•

one (1) 7.9 m x 2.59 m x 2.0 m x 4.98 m activated sludge pump 
well;

•

two (2) variable speed vertical centrifugal return activated sludge 
pumps (RAS #1 and #2), each rated at 12.7 m3/min at a TDH of 
5.8 m and 875 rpm, one (1) constant speed return activated 
sludge pump (RAS #3), rated at 12.7 m3/min at a TDH of 5.8 m 
and 875 rpm, discharging to the aeration tanks distribution 
chamber;

•

one (1) constant speed waste activated sludge pump, rated at 1.1 
m3/min at a TDH of 8.4 m and 1,750 rpm, discharging to the 
sludge management system;

•

•

Disinfection System

two (2) 1.08 m wide channels each equipped with 265 ultraviolet 
germicidal lamps to disinfect effluent serving FSTs #5 and #6, 
discharging to the final effluent disposal facility;

•

Final Effluent Disposal Facilities



a 1.83 m wide effluent aeration channel equipped with fine bubble are 
diffusers,equipped with two (2) centrifugal type are blowers with a 
rated capacity of 635 m3/h at 4 psi gauge pressure;

•

a 1050 mm diameter pipe to outfall chamber to Little River;•

Final Effluent Flow Measurement and Sampling Point

flow measurement device at outlet of effluent aeration channel;•

automatic composite sampler at outlet of disinfection channel;•

Effluent Water System

one (1) effluent water system with one (1) centrifugal pump rated at 
3.15 L/s at a TDH of 61 m, a hydropneumatic pressure tank, sourcing 
effluent water from the effluent aeration channel;

•

Overflow Disinfection System

a double wall sodium hypochlorite storage tank with a storage capacity of 24.5 m3, 
located within a containment area, equipped with diaphragm metering pumps and 
contact chamber, for the disinfection of overflow from storm overflow chamber to 
the outfall chamber (outfall No. 1), and serves as a back up to UV disinfection 
System for Plant 1;

•

Supplementary Treatment System

Phosphorus Removal
three (3) vertical, circular, fibreglass reinforced, above ground outdoor 
phosphorus removal chemical storage tanks with two (2) tanks having a 
storage capacity of 56,750 L capacity and one (1) tank having a storage 
capacity of 63,560 L;

•

two (2) diaphragm metering feed pumps with a maximum capacity of 341 L/h, 
from the storage tanks to the raw sewage flow upstream of primary clarifiers;

•

•

Sludge Management System

Sludge Dewatering•



two (2) inclined macerator pumps, discharging to one (1) 3.65 m x 2.4 m x 
3,5 m sludge holding tank;

•

three (3) variable speed progressive cavity pumps, each rated at up to 1,120 
L/min at a TDH of 28.2 m and 265 rpm;

•

three (3) solid bowl centrifuges, each rated at up to 34.2 m3/h operating at 
2,600 rpm;

•

polymer feed system, sludge cake transport system and odour control 
system;

•

a truck loading system capable of loading two (2) trucks consecutively and 